BC26 HYDRO-DRIVE OwnersManual  (C €

BC2600 Hydro-Drive Series Brush Cutter
Owner’s Manual

Beginning Serial #: 100515001

Original Instructions
IMPORTANT- READ CAREFULLY BEFORE USE AND KEEP FOR FUTURE REFERENCE

Part No 501505 1 F100515D



PR

w k
<<§a°" BC26 HYDRO-DRIVE Owner’s Manual

| CONTENTS

SPECIFICATIONS AND SOUND/VIBRATION

INSTRUCTION LABELS

ASSEMBLY INSTRUCTIONS

OPERATION

7-8

MAINTENANCE AND BATTERY MAINTENANCE

TROUBLESHOOTING

10-13

14

ILLUSTRATED PARTS LIST

15-22

DECLARATION OF CONFORMITY

23-25

Go to http://www.billygoat.com for French-Canadian translations of the product manuals.

Visitez http://www.billygoat.com pour la version canadienne-frangaise des manuels de produits

Part No 501505 2

F100515D



http://www.billygoat.com/site/productManuals.aspx
http://www.billygoat.com/site/productManuals.aspx

PR

] =
‘&2 BC26 HYDRO-DRIVE Owner's Manual
| SPECIFICATIONS
BC2600HHFT BC2600HH BC2600HEBH
Engine Type Honda GXV390 Honda GXV390 Honda GXV390
Model Number GX390UT2 DABG GX390UT2 DABG V390UTDE33
Displacement 390 cc 390 cc 390 cc
Fuel Capacity 3.0qt(2.80L) 3.0qt(2.80L) 2.3 qt(2.18L)
Oil Capacity 1.2 gt (1.1L) 1.2 gt (1.1L) 1.2 gt (1.1L)
Unit Weight 367 Ib (167 kg) 325 Ib (147.4 kg) 335 Ib (152 kg)
Overall Length 72in (1.83 m)
Overall Width 31in (0.78 m)
Overall Height 48in (1.21 m)
Maximum Operating 20° 20° 20°
Slope
(SOUND DATA ]

112 dB

Luwa SOUND LEVEL 91.6 Dba at Operator’s position

Sound tests were conducted in accordance with 2000/14/EEC and were performed on 11/30/11 under the conditions listed

below.

NOTE: Sound power level listed is the highest value for any model covered in this manual. Please refer to serial plate on the

unit for the sound power level for your model.
General Conditions:

Sunny

Temperature: 47°F (8.3°C)
Wind Speed: 9 mph (14.5 kph)
Wind Direction: South
Humidity: 25%
Barometric Pressure: 30.07” Hg (101.83 kPa)
| VIBRATION DATA ]

VIBRATION LEVEL .3g (3.13 m/s?)

Vibration levels at the operator's handles were measured in the vertical, lateral and longitudinal directions using calibrated
vibration test equipment. Tests were performed on 11/30/11 under the conditions listed below.

General Conditions:
Temperature:

Wind Speed:

Wind Direction:
Humidity:

Barometric Pressure:

Part No 501505

Sunny

47°F (8.3°C)

9 mph (14.5 kph)
South

25%

30.07” Hg (101.83 kPa)

F100515D



BC26 HYDRO-DRIVE Owner’s Manual

(INSTRUCTION LABELS ]

The labels shown below were installed on your BILLY GOAT® Hydro-Drive Brush Cutter. If any labels are damaged or missing,
replace them before operating this equipment. Item numbers from the lllustrated Parts List and part numbers are provided for

convenience in ordering replacement labels. The correct position for each label may be determined by referring to the Figure
and Item numbers shown.

1 ig A\ WARNING
EXPLOSIVE FUEL

STOP ENGINE AND ALLOWTO
COOL BEFORE REFUELING.

@@ R
g

PN 100261 PN 100346 PN 501502 PN 400424
(Item 61) (Item 134) (Item 85) (Item 5)

AWARNING| || |4busmioc
[
PN 810736 PN 100256 PN 900327 PN 500177
(Item 136) (Item 62) (Item 20) (Item 135)
; )
- /| Leverin=
:] : A CAUTION
D Enabled
i rveEnabe O WHEELS MUST BE CHOCKED
1 OR BLOCKED WHEN UNIT IS
o Lever Out = | PARKED ON A SLOPE.
‘ ‘/{4\ Free Wheel ) R
PN 501504 PN 500168
(Item 139) (Item 140)

(ENGINE LABELS ]

' N BRIGGS & STRATTON CORPORATION . IMPORTANT ENGINE INFORMATION
A WARNING i

WARNING 'I:Ql Read and YoliowOperalfng )
GASOLINE IS BLE Instructions before running engine.
SHUL CS)F:NEDN VlOA?AEHEAT. “ Gasoline is flammable. Allow engine
alpr»:\kRNK REFUE 5 - to cool at least 2 minutes before fueling.

®> |Engines emit carbon monoxide,
\Q DO NOT run in enclosed area.

4

Honda Briggs and Stratton

Part No 501505 4 F100515D



BC26 HYDRO-DRIVE Owner’'s Manual

N,
2

PR °
SOV
e,

Brush Cutter Assembly Drawing

Part No 501505 5 F100515D



PR

W =

% S
%< BC26 HYDRO-DRIVE Owner's Manual

 PACKING CHECKLIST ]

Your BILLY GOAT® BC Self-Propelled Hydro-Drive Brush Cutter was shipped in one carton, completely assembled except for
the upper handle assembly and the front guard bar. Mounting hardware for the handle and guard bar is temporarily installed on
the lower handle and the front of the deck assembly. The throttle cable hardware is located on the bracket on the right side of
the handle NOTE: BC2600HHFT models are shipped completely assembled and will need to have the blade cable attached
before gas and oil is added to the machine. A CB18, C50, SC50 or MCB50 series dry or wet battery with a 17.2 Ah rating is
required when replacing the battery.

A Q4 READ all safety instructions before assembling unit.

AWARN'NG: DISCONNECT spark plug wire before assembling unit.

PARTS BAG & LITERATURE ASSY
Warranty card P/N- 400972, Owner’s Manual P/N-501505, General Safety and Warranty Manual P/N- 100296, Declaration of

conformity P/N 501506 Boxing Parts Checklist

[ 1 owner’s Manual 501505

CJ Upper Handle Assembly, P/N 501010, Electric model P/N 501009
L] Guard Bar, P/N 501403

L] Ty-Wraps P/N 900402 (qty 4)

CJ Screwcap 3/8” — 16 X 2” P/N 8041054 (qty 4)

L] washer 3/8” flat P/N 8171004 (qty 4)

L] Nut Lock 3/8”-16 P/N 8160003 (qty 4)

(1 Nut lock #10-24 hex P/N 8164005 (qty 2)

L] screw machine flat HD Phil P/N 830514 (aty 2)

(] washer 5/16” flat P/N 8171003 (qty 4)

[ Bolt carriage 5/16”-18 x 1 3/4” P/N 8024043 (qty 4)
L] Nut Lock 5/18”-18 hex ZP P/N 8160002 (qty 4)

L] starter switch P/N 501286 (Electric start only)

Engine Manual Per Model
LI Honda
] Briggs

| RSSEMBLY ]

NOTE: Items in (') can be referenced in the Parts lllustrations and Parts Lists on pages 15-22.
1. REMOVE unit from carton and check the contents of the parts bag with the list above.

. REMOVE mounting hardware from the hardware bag.
. ATTACH the handle to the engine base with items 72, 73, and 48.
. TIGHTEN mounting hardware on handle braces (items 5 and 6).

. ATTACH guard bar (item 16) to Skid bar by installing the side bolts into the top two holes on the skids with items 12, 9
and 8.

6. ATTACH the throttle (item 82) to the right hand bracket (item 70) using the hardware items 83 and 84. Tighten securely
and make sure the cable isn’'t binding. FOR ELECTRIC START MODELS, Attach the throttle to the bracket then remove
the starter switch (item 144) from the parts bag. Feed the wire harness (item 153) for the start switch into the box (item
143) through the bottom and attach the starter switch to it. Then press the switch into hole on the top of the box, making
sure it is seated properly. (See parts illustration pg. 23 for assembly)

7. ATTACH the Blade drive cable to the lever and seat the plastic insert into the bracket on the left side of the handle.
8. SECURE the drive and blade cables with the ty-wraps provided.

9. (ELECTRIC START ONLY) For electric start models secure the battery in the battery plate (item 141), hook one side of
the strap (item 147) into the hole then stretch the strap across the top of the battery and hook the opposite side into the
opposing hole on the plate. Make sure the battery will not move then connect terminals. Replacement hardware to
attach the cables to the battery can be found at a local hardware store.

10. RECONNECT spark plug wire.

a b~ W0N

Part No 501505 6 F100515D



BC26 HYDRO-DRIVE Owner’s Manual

 OPERATION ]

OPERATOR CONTROLS

The operator’s station is at the rear of the machine between the handlebars. The operator should STAND in a position to allow
both handlebars to be grasped firmly and which allows sufficient leverage to steer the machine. Operator’s controls are shown
below.

Operator Control Locations

1 Blade Clutch Lever 5  Start Switch (Electric only)
2 Forward Lever 6  Pull Starter

3 Reverse Lever 7 Choke

4 Throttle

STARTING ENGINE
w; CHECK engine oil level before operating machine.

AWARNING: DO NOT START equipment with drive or blade clutch engaged.
. Place equipment on a level, firm surface that is free of rocks or other debris.

. Place throttle in “fast” position. (See Fig. 1)
. Pull choke out (See Fig. 3, Honda engine only).

A W DN P

. Units equipped with electric starters: Turn the switch right until engine starts, only
cranking over the engine for 10 seconds at a time if it does not immediately start. (See
Fig. 2)

5. Units equipped with manual starters: Pull starter rope to start engine. (See Fig. 4)

NOTE: PULL STARTER CORD slowly until resistance is felt. Then pull cord rapidly to

avoid kickback.

6. Push choke in (Honda engine only).
7. Pull throttle control back to and allow engine to reach correct operating speed. Fig. 1 Fig. 2

Fig. 3 Fig. 4
Part No 501505 7 F100515D



BC26 HYDRO-DRIVE Owner’'s Manual

CUTTING OPERATION

1. Press blade clutch handle down (See Fig. 5) to engage blade. Allow
blade to spin up to normal operating speed.

2. Pull Forward (See Fig. 6) or Reverse Drive lever (See Fig. 7) up to
engage transaxle in desired direction.

CLEARING A CLOGGED DECK
AWARNWG: DISCONNECT spark plug wire before servicing unit.

1. Shut engine off and wait for blade to stop completely.
2. Disconnect spark plug wire.
3. Remove clog from cutting deck.

A % WEAR durable gloves. Clog may contain sharp materials.
4. Reconnect spark plug wire.

SHUT DOWN
1. Release drive lever (Fig. 6/7) to disengage transaxle.
2. Release blade clutch handle (Fig. 5) to disengage blade.

3. (Non-Electric) Move the throttle to the slowest possible position on the
throttle control.

4. (Electric start models) Turn the key to the OFF position.

*****TI P S*****

Fig. 5 Left Handle

Fig. 6 Right Handle

Fig. 7 Left Handle

The best performance is achieved when cutting in dry conditions. The quality of the cut is directly related to ground speed during
cutting. Under most conditions cutting should be done at a slower ground speed. Fast speeds should be reserved for conditions
where weeds and brush are thinned out or not very tall. If the quality of the cut is not satisfactory, attempt at slower speeds.

Part No 501505 8

F100515D



BC26 HYDRO-DRIVE Owner’s Manual

(MAINTENANCE ]

PERIODIC MAINTENANCE
Periodic maintenance should be performed at the following intervals:

Maintenance Operation Every Daily or Every Every 25 Every 50 Every 100-150
Use 5 Hours Hours Hours Hours
Inspect for worn or damaged parts ®

Check for excessive vibration

Inspect for loose parts L]

Sharpen blade. Note: nut will need to be L]
replaced when blade is removed

Inspect belts for wear L

Lubricate throttle control cable and linkage

Check blade clutch cable tension ®

Inspect battery for corrosion, damage or
leaks (electric start units only)

Apply anti-seize compound to rear axles L4

Check battery strap for excessive wear or rips L]

Replace blade drive and transaxle drive belts L4

(COMMON REPLACEMENT PARTS ]

e Blade. P/N 501224. Original equipment replacement blade.

e Transaxle Drive Belt. P/N 501268. Original equipment replacement drive belt.
e Blade Drive Belt. P/N 501220. Original equipment replacement drive belt.

e  Skid. P/N 501407. Side deck skid.

e Throttle Control Assembly. Throttle control including cable.

CLEANING

Your BILLY GOAT® Brush Cutter should be cleaned periodically to ensure optimum performance and service life. Clogs and
debris should be removed from the blade area and debris should be removed from the engine cooling fins. A garden hose or
pressure washer may be used for cleaning.

ﬁ CAUTION: DO NOT SPRAY WATER DIRECTLY ON THE BLADE CLUTCH WHEN USING A POWER
, WASHER. SEE FIG. 8.

Part No 501505 9 F100515D



BC26 HYDRO-DRIVE Owner’s Manual

NOTE: Items in () can be referenced in the Parts lllustrations and Parts Lists on pages 15-22.

BLADE SHARPENING AND REMOVAL (See pages 15 and 16 for Parts lllustration and Parts List)

Q .0 READ all safety instructions before servicing unit.
AW"RN'NG: DISCONNECT spark plug wire before servicing unit.

1. Disconnect spark plug wire.
2. Lift and support front of unit to allow access to underside.

&W“RN'NG: UNIT IS HEAVY. Make sure support is adequate to support weight of machine.

. Block blade to prevent it from rotating during removal.
. Remove blade bolt (item 23), and friction washer (item 39).

. Remove blade (item 2) and install replacement blade. When replacing the blade use BILLY GOAT Industries PN
501224 only. NOTE: When sharpening blade make sure to sharpen all cutting edges. If the lock nut is removed and
replaced more than once, it should be replaced with a new lock nut (P/N 8160009).

6. Attach new blade with new blade bolt (item 23), and new friction washer (item 39) removed earlier included with your
new blade. NOTE: Inspect fasteners for wear and replace if necessary.

7. Torque blade lock nut to 40 ft-lbs.
8. Reconnect spark plug wire.

g b~ W

BLADE DRIVE AND TENSION (See pages 15 and 16 for Parts lllustration and Parts List)
NOTE: The Blade Drive belt is under constant tension by the idler arm on the deck

AWARN'NG: DISCONNECT spark plug wire before servicing unit.

1. Disconnect spark plug wire.
2. Loosen four screws (item 27) holding belt deck cover (item 29) and remove the cover.
3. Examine condition of belt and amount of tension on belt.

4. If the idler is not providing enough tension inspect the spring (item 50) attaching it to the spindle base. If not enough
tension is being put on the arm, replace the spring.

5. Replace engine base door (item 29) and secure with screws removed earlier.

6. Reconnect spark plug wire.

7. Check belt tension by operating unit under conditions that caused belt slippage. If belt continues to slip it may require
replacement before operation can be continued.

BLADE CLUTCH ADJUSTMENT (See pages 17 and 18 for Parts lllustration and Parts List)

&WARN'NG: DISCONNECT spark plug wire before servicing unit.

1. Disconnect spark plug wire.

2. As the clutch/brake wears or begins slipping or squealing, adjustment may be
required to maintain proper cable tension and clutch engagement. A properly
adjusted blade clutch should require 10 Ibs. of force to depress the end of the
clutch lever. The blade clutch cable spring should stretch 1/4” to 3/8” (6.4-9.5
mm).

3. Adjust cable tension by tightening or loosening cable adjustment nut on rear of
engine base (See Fig. 9). Be sure to leave enough slack in cable to allow
blade brake to engage.

4. Reconnect spark plug wire.

Fig. 9

CAUTION:
A‘ If clutch continues to slip or squeal, do not operate equipment until adequate adjustment or repair has been
performed. Improper adjustment can cause clutch to overheat and slip, greatly reducing performance and clutch life.

Part No 501505 10 F100515D



BC26 HYDRO-DRIVE Owner’s Manual

NOTE: See Fig 12 for proper belt routing.

TRANSAXLE DRIVE BELT REMOVAL AND REPLACEMENT (See pages 21 and 22 for Parts lllustration and Parts
List)

AWARNING: DISCONNECT spark plug wire before servicing unit.

1. Disconnect spark plug wire.
2. Lift and support the rear of the unit to allow access to the underside

3. Unattach the spring (item 50) from the bracket (item 98) that is keeping
tension on the drive belt. (See Fig. 10)

4. Walk the belt (item 121) off of the clutch (item 54) by slowly pulling the
engine over. WARNING: use caution not to pinch fingers between the
belt and clutch.

5. Slip the belt off of the transaxle pulley.

6. Replace the belt in reverse order. NOTE: make sure the belt is seated
properly in the clutch and transaxle and make sure that it does not bend
over the fan blades on the transaxle.

Fig. 10
BLADE DRIVE BELT REMOVAL AND REPLACEMENT (See page 15 and 16 for Parts lllustration and Parts list)

AWARNlNG: DISCONNECT spark plug wire before servicing unit.

1. Disconnect spark plug wire.

2. Lift and support rear of unit to allow access to underside.

WARNING:
A UNIT IS HEAVY. Make sure support is adequate to support weight of
machine.

3. Loosen the four screws (item 27) holding deck belt cover (item 29) and remove
cover.

4. Follow the steps 3 and 4 in the Transaxle drive belt removal section to remove
the Transaxle drive belt. NOTE: It may be necessary to pry idler pulley (item
35) away from its original position to release belt, using a ratchet with an
extension in the square hole on the idler arm should allow the proper leverage
to pull it off the belt. (See Fig. 11)

5. Relieve the tension on the blade belt by pulling the deck idler arm off of the belt.
Then walk the belt off of the deck pulley.

6. Feed the belt back to the engine base then slip the belt off of the clutch.

7. Install the new belt in reverse order making sure the belt is seated properly in
the clutch.

8. Reconnect spark plug wire

\ LOOKING THROUGH TOP
— Transaxle Drive Belt
(Seated below drive belt on
Blade Drive Belt (with Transaxle clutch)

Belt not Shown)

Belt Routing Diagram
(Top View of Machine)

Fig. 12
Part No 501505 11 F100515D



BC26 HYDRO-DRIVE Owner’s Manual

TRANSAXLE DRIVE ADJUSTMENT
AWARNlNG: DISCONNECT spark plug wire before servicing unit.

1. Disconnect spark plug wire.

2. Adjustments to cable tension are made at the barrel entering the Drive
Control Levers. (See Fig. 13)

3. Adjust cable tension by tightening or loosening cable adjustment barrel
on rear of engine base (see below).

NOTE: Moving the cable adjustment barrel OUT increases tension. Moving

the barrel IN decreases tension. Increasing the tension too much will cause

the drive to stay engaged whereas not enough will cause it not to engage

when the lever is pulled.

4. Reconnect spark plug wire.

Fig. 13

WIRING DIAGRAMS

Starter Switch Wiring

BLACK D

< RED
G N
S FUSE —
»— RED 20 A i
SWITCH |
L 1 STARTER
P WHITE STARTER ot MOTOR
M SOLENOID
GREEN/ O —|BATTERY
YELLOW #
— — BLACK
ENGINE ENGINE
GROUND GROUND

Starter Circuit Schematic Diagram

Part No 501505 12 F100515D



BC26 HYDRO-DRIVE Owner’s Manual

Battery Care (For Electric-Starting Models)

Proper care can extend the life of a battery. Follow these recommendations to ensure your battery’s best performance and
long life:

» Do not allow the battery charge to get too low. If the machine is not used, charge the battery every 4 — 6 weeks. Operate
the engine for at least 45 minutes to maintain proper battery charge.

« Store an unused battery in a dry area that does not freeze.

» Do not charge an already charged battery. In theory, you cannot overcharge our battery with a trickle charger; however,
when a battery is fully charged and the charger is still on, it generates heat that could be harmful to the battery. A fully
charged battery will read 12V-13.2V with a voltmeter.

+ Do not continue to crank your engine when the battery charge is low.

Charging the Battery

Operate the engine for at least 45 minutes to maintain proper battery charge. If the battery loses its charge, you will need to
use a trickle charger to recharge it. Caution: The charger should have an output of 12 volts at no more than 2 amps. Using a
charger with higher amps will cause significant damage to the battery.

» At 1 amp, the battery may need charging for as long as 48 hours.

» At 2 amps, the battery may need charging for as long as 24 hours.

NOTE: Using the Recoil Starter and then running the engine will not recharge a dead or significantly discharged battery.
NOTE: WHEN YOU ARE FINISHED CHARGING THE BATTERY, disconnect the charger from the outlet first, then

disconnect the battery charger wires from the battery. If you leave the battery charger wires connected to the battery, the
battery will discharge itself back into the charger.

Part No 501505 13 F100515D



PR

W =

X N
‘e BC26 HYDRO-DRIVE Owner's Manual

| TROUBLESHOOTING

Problem

Possible Cause

Corrective Action

Engine will not start

Throttle is set to Slow/Stop position.

Move throttle to fast position.

Out of gasoline.

Fill gas tank.

Old or contaminated gasoline.

Drain gas tank and fill with fresh
gasoline.

Spark plug wire disconnected.

Connect spark plug wire.

Dirty air cleaner.

Clean or replace air cleaner.

Starter does not turn
(Electric start only)

Battery low or dead.

Charge or replace battery.

Battery cable disconnected or
corroded.

Clean and secure battery terminals.

Defective starter switch or wiring
harness.

Replace starter switch or wiring
harness.

Defective starter.

Replace starter.

Will not cut or cutting performance is
poor

Blade drive cable tension incorrect.

Adjust blade drive cable tension.

Dull blade.

Sharpen or replace blade. NOTE: a
new bolt will need to be installed if
blade is removed.

Clogged deck.

Unclog deck.

Excessive debris built up on or blocking
blade.

Clear debris from blade area.

Engine RPM set too low.

Check engine RPM.

Abnormal vibrations

Blade loose or out of balance.

Check blade for tightness. Rebalance if
necessary.

Engine loose.

Check engine mounting bolts.

Blade drive belt worn.

Replace blade drive belt.

Belt slips or smokes

Belt tension too low.

Adjust belt tension.

Belt worn or stretched.

Replace belt.

Pulleys worn or damaged.

Replace pulleys.

Clutch slips or squeals

Clutch cable tension too low.

Replace spring on idler arm.

Clutch worn or damaged.

Replace worn or defective clutch
assembly parts.

Blade brake will not engage

Inadequate slack in clutch cable.

Adjust clutch cable.

Clutch worn or damaged.

Replace clutch/brake assembly.

Transaxle will not engage

Clutch lever not engaging clutch.

Adjust clutch cable.

Clutch cable defective.

Replace cable.

Belt worn or broken.

Replace belt.

Transaxle will not disengage

Clutch cable out of adjustment.

Adjust clutch cable.

Engine will not turn over

Defective blade clutch.

Replace clutch.

Engine problem.

Contact an authorized servicing dealer
for your engine.

Part No 501505

14

F100515D




BC26 HYDRO-DRIVE Owner’'s Manual

— A,
{ .w—((

A.ﬁa

¥

[BI}ZB HYDRO-DRIVE DECK PARTS DRAWING

10 CLUTCH G4

F100515D

15

Part No 501505



PR

W =

% S
%< BC26 HYDRO-DRIVE Owner's Manual

BC26 HYDRO-DRIVE DECK PARTS LIST

'SR

ITEM DESCRIPTION BC2600HEBH BC2600HH BC2600HHFT
NO Part No | QTY Part No QTY Part No QTY
1 SCREWCAP 3/8-24 X 1" HCS GR. 8 900154 1 900154 1 900154 1
2 BLADE 26" FLAT BC26 501224 1 501224 1 501224 1
3 WASHER DECK RETAINNG 501214 1 501214 1 501214 1
4 LABEL BADGING BC26 HYDRO 501500 1 501500 1 501500 1
5 LABEL DANGER 400424 4 400424 4 400424 4
6 NUT LOCK 1/4-20 ZP 8160001 | 5 | 8160001 | 5 8160001 5
7 BOLT CARRIAGE 1/4-20 X 3/4” HCS ZP 8024021 | 5 | 8024021 | 5 8024021 5
8 NUT LOCK 5/16-18 ZP 8160002 | 19 | 8160002 | 19 8160002 19
9 WASHER 5/16 FLAT 8171003 | 16 | 8171003 | 16 8171003 16
10 SCREWCAP 5/16”™-18 X 1 1/2 HCS ZP 8041030 | 6 | 8041030 | 6 8041030 6
12 CARRIAGE BOLT 5/16™-18 X 1 3/4” 8024043 | 4 | 8024043 | 4 8024043 4
13 CARRIAGE BOLT 5/16™-18 X 17 8024040 | 9 | 8024040 | 9 8024040 9
14 PLATE CLAMP SKIRTING BC26 501239 3 501239 3 501239 3
15 DEFLECTOR RUBBER 501231 1 501231 1 501231 1
16 BAR GUARD BC26 501403 1 501403 1 501403 1
17 HINGE DEFLECTOR BC26 501211 1 501211 1 501211 1
18 SKID BC26 501407 2 501407 2 501407 2
19 DECK BC26 WA W/LABELS 501600 1 501600 1 501600 1
20 LABEL DANGER GUARD 900327 1 900327 1 900327 1
21 SCREW SER HEX WASHER FLNG 791080 6 791080 6 791080 6
22 SCREWCAP 3/8”-16 X 1 1/4” HCS ZP 8041051 | 1 | 8041051 | 1 8041051 1
23 SCREWCAP 9/16™-18 X 1 3/4” GR 8 501345 1 501345 1 501345 1
24 PULLEY 7" OD X 1.000 BORE 501308 1 501308 1 501308 1
26 BELT 6972 POWERATED 501220 1 501220 1 501220 1
27 SCREW SELT TAP 1/4-20 X 5/8" HWH TYPE F | 890359 4 890359 4 890359 4
28 LABEL PRODUCT DECAL LG CIRCLE 430303 1 430303 1 430303 1
29 COVER BELT DECK WA BC26 W/LABEL 501602 1 501602 1 501602 1
30 PIN COTTER 1/8” X 1" 8197031 | 1 | 8197031 | 1 8197031 1
31 WASHER .765 ID X 1.25 OD X .06 THK 850238 1 850238 1 850238 1
32 WASHER LOCK 3/8 S/T MED 8177012 | 1 | 8177012 | 1 8177012 1
33 WASHER 1.5 OD X .453 ID X .25 THK 440153 1 440153 1 440153 1
34 TUBE PIVOT IDLER VQ 830526 1 830526 1 830526 1
35 PULLEY IDLER 4.00 OD X 3/8” BORE 500113 1 500113 1 500113 1
36 BUSHING PIVOT FRAME AE 360183 1 360183 1 360183 1
37 ARM IDLER DECK WA BC 501103 1 501103 1 501103 1
38 ZERK FITTING GREASE 610363 1 610363 1 610363 1
39 WASHER BLADE BC26 501346 1 501346 1 501346 1
41 SPACER SPINDLE BEARING BC26 501245 1 501245 1 501245 1
43 BEARING 1.00” SEALED PRESS IN 501302 2 501302 2 501302 2
44 BUSHING 1.500 ID X 1.5 LONG FLANGED 501217 2 501217 2 501217 2
45 BRACKET DECK MOUNT WA BC26 W/LABEL | 501604 1 501604 1 501604 1
46 SHAFT BLADE BC26 501341 1 501341 1 501341 1
47 WASHER 3/8” SAE 8172009 | 1 | 8172009 | 1 8172009 1
48 NUT LOCK 3/8-16 HEX 8160003 | 1 | 8160003 | 1 8160003 1
49 ARM RTN WA BC26 501116 2 501116 2 501116 2
50 SPRING LIFT ASSIST TENSION 351254 2 351254 2 351254 2
51 SCREWCAP 3/8”-16 X 3 3/4” HCS ZP 8041061 | 1 | 8041061 | 1 8041061 1
52 BUSHING PIVOT LIFT 360138 1 360138 1 360138 1
53 NUT LOCK 3/8”-16 LT WT TH ZP 8161042 | 1 | 8161042 | 1 8161042 1
136 LABEL WARNING FLYING DEBRIS 810736 1 810736 1 810736 1
157 KEY 1/4 SQ. X 0.75" 9201109 | 2 | 9201109 | 2 9201109 2
158 SPRING IDLER BC 501261 1 501261 1 501261 1
167 ADAPTER BLADE WA BC26 501345 1 501345 1 501345 1
168 BLADE PULLEY AND ADAPTER KIT SERVICE | 501611 1 501611 1 501611 1

Part No 501505 16 F100515D



(

QIO

.w—((

= I
,g 9  BC26 HYDRO-DRIVE Owner's Manual

[ BC26 HYDRO-DRIVE ENGINE PARTS DRAWING

F100515D

17

Part No 501505



PR

9
s

=

<Y BC26 HYDRO-DRIVE Owner's Manual

[BI}ZB HYDRO-DRIVE ENGINE PARTS LIST

ITEM BC2600HEBH BC2600HH BC2600HHFT
NO DESCRIPTION Part No QTY Part No QTY Part No QTY
1 SCREWCAP 3/8-24 X 1" HCS GR. 8 900154 1 900154 1 900154 1
3 WASHER DECK RETAINING 501214 1 501214 1 501214 1
8 NUT LOCK 5/16”-18 ZP 8160002 2 8160002 2 8160002 2
11 ENGINE BASE WA W/LABELS 501603 1 501603 1 501603 1
27 SCREW SELT TAP 1/4-20 X 5/8” HWH TYPE F 890359 4 890359 4 890359 4
32 WASHER LOCK 3/8” S/T MED 8177012 1 8177012 1 8177012 1
54 CLUTCH 501223 1 501223 1 501223 1
55 WASHER LOCK S/T MED 8177013 1 8177013 1 8177013 1
56 SCREWCAP 7/16"-20 X 3 1/2” GR 8 W/PATCH 440150 1 440150 1 440150 1
58 ENGINE HONDA ELEC START 500333 1 - - - -
ENGINE HONDA - - 500334 1 500334 -
59 SCREWCAP 5/167-18 X 1 3/4 HCS zZP 8041031 2 8041031 2 8041031 2
60 WASHER 5/16” FLAT 8171003 4 8171003 4 8171003 4
61 LABEL WARNING FUEL 100261 1 100261 1 100261 1
62 LABEL SPARK ARRESTOR 100256 1 100256 1 100256 1
63 PLATE CHOKE BC26 500325 1 500325 1 - -
64 SCREWCAP 5/16-24 X 1” GR 8 ZP W/PATCH 400164 2 400164 2 400164 2
65 SCREWCAP 5/167-18 X 2" HCS ZP 8041032 2 8041032 2 8041032 2
66 NUT FLANGE 5/16”-18 ZP 350346 4 350346 4 350346 4
67 SCREW SER HEX WSHR FLNG 5/16-18 X 3/4” 351264 4 351264 4 351264 4
68 GUARD REAR HYDRO BC26 501295 1 501295 1 501295 1
80 CABLE CLUTCH 501279 1 501279 1 501279 1
132 LABEL MADE IN USA 520116 1 520116 1 520116 1
134 LABEL SAFETY PROTECT READ MANUAL 100346 1 100346 1 100346 1
159 PIN CLEVIS 0.25 X 0.050 440124 1 440124 1 440124 1
160 PIN HITCH CLIP 0.051 X 3/4 440193 1 440193 1 440193 1
Part No 501505 18 F100515D



PR

i

%g
=
k
%< BC26 HYDRO-DRIVE Owner's Manual

[BI}ZB HYDRO-DRIVE HANDLE PARTS DRAWING ]

To Speed
Control top right

/
To Speed Control bottom

BCP600HEB
ELECTRIC

Part No 501505 19 F100515D



PR

9
s

=

< BC26 HYDRO-DRIVE Owner's Manual

( BG26 HYDRO-DRIVE HANDLE PARTS LIST

ITEM BC2600HEBH BC2600HH BC2600HHFT
NO DESCRIPTION Part No QTY Part No QTY Part No QTY
8 NUT LOCK 5/16-18 ZP 8160002 3 8160002 3 8160002 3
48 NUT LOCK 3/8-16 HEX 8160003 8 8160003 8 8160003 8
69 HANDLE LOWER LEFT 501400-P 1 501400-P 1 501400-P 1
70 BRACKET THROTTLE BC26 501251 2 501251 2 501251 2
72 SCREWCAP 3/8”-16 X 2" 8041054 4 8041054 4 8041054 4
73 WASHER 3/8” FLAT 8171004 16 8171004 16 8171004 16
74 BOLT SHOULDER 3/8”-16 X1 1/2” 501313 1 501313 1 501313 1
75 SCREWCAP 3/8”-16 X 3" HCS ZP 8041058 4 8041058 4 8041058 4
76 WASHER 1/4” FLAT 8171002 2 8171002 2 8171002 2
77 BOLT CARRIAGE 5/16”-18 X 1 1/2” ZP 8024042 2 8024042 2 8024042 2
78 SCREWCAP 5/16"-18 X 1” ZP 8041028 2 8041028 2 8041028 2
79 WASHER LOCK 5/16” S/T MED 8177011 2 8177011 2 8177011 2
80 CABLE CLUTCH 501279 1 501279 1 501279 1
81 LEVER CONTROL BLADE 500312 1 500312 1 500312 1
82 CONTROL THROTTLE 440013 1 440013 1 440013 1
83 NUT LOCK LT #10-24 HEX 8164005 2 8164005 2 8164005 2
84 SCREW MACHINE FLAT HD PHIL #10-24 830514 2 830514 2 830514 2
85 LABEL DRIVE DIRECTION 501502 1 501502 1 501502 1
86 PLUG TUBE INSERT 1.25” OD 791056 4 791056 4 791056 4
87 GRIP HANDLE 500267 2 500267 2 500267 2
88 GUARD HAND BC26 501215 2 501215 2 501215 2
89 CONTROL MAGURA 351209 2 351209 2 351209 2
90 GRIP LEVER 0.125” X 1" X 5” RED 500379 1 500379 1 500379 1
91 HANDLE UPPER 501402-ES 1 501402-S 1 501402-S 1
92 HANDLE LOWER RIGHT 501401 1 501401 1 501401 1
107 | CABLE SPEED CONTROL RT SERVICE 501276-S 1 501276 1 501276 1
130 | CABLE SPEED CONTROL LFT SERVICE 351271-S 1 351271 1 351271 1
135 | LABEL BLADE ENGAGE 500177 1 500177 1 500177 1
137 | LABEL THROTTLE 810656 1 - - - -
LABEL THROTTLE PULL START BC - - 501314 1 501314 1
138 | CABLE THROTTLE 440178 1 440014 1 440014 1
141 | BATTERY BRACKET REAR BC 500347 1 - - - -
142 | BATTERY 12V W/LABEL 520200 1 - - - -
143 | BOX THROTTLE CONTROL 501250 1 - - - -
144 | SWITCH IGNITION 501286 1 - - - -
145 | DELTA KEY REPLACEMENT 501286-S 1 - - - -
146 | CABLE BATTERY BLACK 10” 790133 1
147 | BUNGEE CORD BLACK 9” STRAP 79 790303 1 - - - -
148 | CABLE BATTERY POSITIVE BC26 501222 1 - - - -
150 | TUBE PIVOT IDLER VQ 830526 2 - - - -
151 | BOLT CARRIAGE 5/167-18 X 3/4” ZP 8024039 2 - - - -
152 | SCREWCAP 1/4”-20 X 1” HCS ZP 8041006 2 - - - -
153 HARNESS WIRING BC26 501219 1 - - - -
154 | WASHER 5/16” FLAT ZP 8171003 2 - - - -
155 | NUT LOCK 5/16”-18 HEX ZP 8160002 2 - - - -
156 | NUT LOCK 1/4”-20 HEX 8160001 2 - - - -
Part No 501505 20 F100515D



BC26 HYDRO-DRIVE Owner’s Manual

Part No 501505 21 F100515D



PR

W =

% S
%< BC26 HYDRO-DRIVE Owner's Manual

 BC26 HYDRO-DRIVE TRANS PARTS LIST

ITEM | bESCRIPTION BC2600HEBH BC2600HH BC2600HHFT
NO Part No QTY Part No QTY Part No QTY
6 NUT LOCK 1/4”-20 HEX ZP 8160001 2 8160001 2 8160001 2
8 NUT LOCK 5/167-18 8160002 10 8160002 10 8160002 10
11 | ENGINE BASE WA W/LABELS 501603 1 501603 1 501603 1
27 | SCREW SELT TAP 1/4-20 X 5/8” HWH TYPE F 890359 2 890359 2 890359 2
47 | WASHER 3/8” SAE 8172009 1 8172009 1 8172009 1
48 | NUT LOCK 3/8"-16 HEX 8160003 2 8160003 2 8160003 2
72 | SCREWCAP 3/8’-16 X 2" HCS ZP 8041054 1 8041054 1 8041054 1
76 | WASHER 1/4” SAE 8172007 1 8172007 1 8172007 1
78 | SCREWCAP 5/16™-18 X 1" HCS ZP 8041028 1 8041028 1 8041028 1
79 | WASHER LOCK 5/16” SIT MED 8177011 4 8177011 4 8177011 4
80 | CABLE CLUTCH 501279 1 501279 1 501279 1
93 | BRACKET IDLER ARM HYDRO BC26 501269 1 501269 1 501269 1
94 | BOLT SHOULDER 1/2" X 2" 520031 1 520031 1 520031 1
95 | BOLT CARRIAGE 5/16’-18 X 3/4” PLAIN 9024039 4 9024039 4 9024039 4
96 | ARM IDLER DRIVE HYDRO BC26 WA 501112 1 501112 1 501112 1
97 | PULLEY INSIDE IDLER BC26 501216 1 501216 1 501216 1
98 | BRACKET SPRING IDLER 501297 1 501297 1 501297 1
99 | BRACKET SPEED CONTROL BC26 501105 1 501105 1 501105 1
100 | PLATE CAM SPEED CONTROL BC26 351110 1 351110 1 351110 1
101 | BEARING 1/2” ID X 1.125” OD 351257 2 351257 2 351257 2
102 | SPACER STEPPED SPEED CONTROL HYDRO DR 351347 2 351347 2 351347 2
103 | SPACER EYELET SPEED CONTROL 351348 2 351348 2 351348 2
104 | BUSHING 3/8” ID 1/2” OD X 3/8” LONG 840078 4 840078 4 840078 4
105 | BUSHING PIVOT FRAME AE 360183 2 360183 2 360183 2
106 | SCREWCAP 1/4-20 X 1 3/4 SKT BUT HD 840199 2 840199 2 840199 2
107 | CABLE SPEED CONTROL RT SERVICE 501276-S 1 501276-S 1 501276-S 1
108 | WASHER 1/4” SAE 8172007 2 8172007 2 8172007 2
109 | NUT LOCK 5/8"-11 LT WT TH ZP 8161046 1 8161046 1 8161046 1
110 | BOLT SHOULDER 3/8” X 1 3/4” 351258 2 351258 2 351258 2
111 | WASHER 5/8” FLAT 8172013 1 8172013 1 8172013 1
112 | SPRING TENSION 800242 2 800242 2 800242 2
113 | BELLCRANK SPEED CONTROL BC26 501114 2 501114 2 501114 2
114 | ROD TRANS BYPASS BC26 501265 1 501265 1 501265 1
115 | HAIRPIN COTTER 1/4” 900471 1 900471 1 900471 1
116 | WASHER .765 ID X 1.25" OD X .06 850238 2 850238 2 850238 2
117 | TRANSAXLE TUFF TORQ BC26 501218 1 501218 1 501218 1
118 | BRACKET SUPPORT HYDRO TRANSAXLE 501267 1 501267 1 501267 1
119 | TIRE 16” AG SP 501275 2 501275 2 501353 2
120 | TRANS ROD ASSY 501025 1 501025 1 501025 1
121 | BELT HYDRO TRANSAXLE BC26 501268 1 501268 1 501268 1
122 | SCREW SELF TAP 5/16” X 3/4” HEX 8123128 1 8123128 1 8123128 1
123 | SCREWCAP 5/16™-18 X 2 3/4” HCS ZP 8041035 4 8041035 4 8041035 4
124 | WASHER 5/16” SAE 8172008 1 8172008 1 8172008 1
125 | SCREWCAP 5/16™-18 X 3/4” HCS ZP 8041026 1 8041026 1 8041026 1
126 | WASHER 3/4” SAE 8172015 6 8172015 6 8172015 6
127 | RING RETAINING E 3/4” 850230 2 850230 2 850230 2
128 | KEY 3/16"SQ X 2 1/8" 9201087 2 9201087 2 9201087 2
129 | BRACKET BYPASS ROD 501272 1 501272 1 501272 1
130 | CABLE SPEED CONTROL LFT SERVICE 351271-S 1 351271-S 1 351271-S 1
139 | LABEL DRIVE RELEASE 501504 1 501504 1 501504 1
140 | LABEL CHOCK WHEELS 500168 2 500168 2 500168 2
158 | SPRING IDLER BC 501261 1 501261 1 501261 1
161 | SPRING PIN CONTROL ROD 501262 1 501262 1 501262 1
162 | SPHERICAL ROD END MSF-5 351278 1 351278 1 351278 1
163 | CONTROL ROD 501260 1 501260 1 501260 1
164 | NUT JAM 5/16” NC 8143002 2 8143002 2 8143002 2
165 | YOKE FEMALE STEEL 5/16” — 24 RH X 2.25" 501274 1 501274 1 501274 1
166 | KIT SPEED CONTROL NO CABLES BC26 501607 1 501607 1 501607 1
Part No 501505 22 F100515D




BC26 HYDRO-DRIVE Owner’'s Manual

en English fi Suomi Iv Latviesu ru - Pycckuit

bg  Gbnrapcku eank fr Frangais nl  Nederlands sl Slovens¢ina
cs  Cestina el EMnvika no Norsk sk Slovak

da  Dansk hr  Hrvatski pl  Polski sv. Svenska
de  Deutsch hu  Magyar pt  Portugués tr  Tirkce

es  Espafiol it Italiano ro Romana

et eesti keel It Lietuviy

en EC Declaration of Conformity el AnAwon ouppdpewaong EK pl Deklaracja zgodnosci UE
bg [eknapauus 3a CbOTBETCTBUE C eBPOMNeNicKNTe hu EU Megfeleléségi nyilatkozat pt Declaragéo de Conformidade a CE
cTaHaapTtn hr EC Deklaracija o sukladnosti ro Declaratie de conformitate C.E.
cs ES Prohlaseni o shodé it Dichiarazione di conformita CE ru 3asBneHre 0 COOTBETCTBUM CTaHaapTam u Hopmam EC
da ECOverensstemmelseserklaering It EB atitikties deklaracija sl ES izjava o skladnosti
de EG-Konformitétserklarung v EK Atbilstibas deklaracija sk Vyhlasenie o zhode
es Declaracion de Conformidad de la CE nl E.G, Conformiteitverklaring sv EG-forsakran om dverensstammelse
et  Elvastavustunnistus no CE konformitetserklaering tr EC Uygunluk Deklarasyonu
fi EC-vaatimustenmukaisuusvakuutus
fr Déclaration de conformité CE
en Category Brush Cutter el Kamyopia  OapvokoTTiKé pl Kategoria szczotka do kosiarek
bg KaTeropus uyeTka KbTbp hu Kategéria  bozétvagd pt Categoria  cortador de escova
cs Kategorie  kartaé Rezaci Ustroji hr  Kategorija Cetka rezata ro Categorie  perie de concasor
da Kategori barsten lider it  Categoria  Decespugliatore u Kareropusa  Kyctopes
de Kategorie  Freischneider It Kategorija Krimapjoves sl Kategorija  krtaca rezalec
es Categoria  desbrozadora v Kategorija birste griezéjs sk Kategoria  kefa Cutter
et Kategooria Vosa nl  Categorie  bosmaaier sV Kategori  borste Klippare
fi  Kategoria  Raivaussahalla no Kategori  barsten kutter ” Kategori  Firca kesici
fr  Catégorie  débroussailleuse

en This is to certify that the products listed in this document meet the requirements of the European Community Law, and can carry the CE mark.

These models comply with the following Directives and related Standards.
bg  [eknapauusTa ce nsgaea B y4OCTOBEpPEHUE Ha TOBA, Ye M3GPOEHNTE NPOAYKTU CLOTBETCTBAT Ha CTaHAapTUTE Ha NpaBHUTE HOPMU Ha EBponenckns cbio3 U MoraT aa
HocsiT 3Haka CE. Mogenute nanbnHsaBaT AMPEKTUBUTE U TEXHWUTE CTaHAApTH, KakTo crefsa.
cs Timto stvrzujeme, Ze vyrobky uvedené v tomto dokladu splfiuji pozadavky zakont Evropského spolecenstvi a mohou byt

oznaceny znackou CE. Tyto modely splfiuji nasledujici smérnice a souvisejici normy.

da Det bekreeftes hermed, at de produkter, der er naevnt i dette dokument, opfylder bestemmelserne i EU-lovgivningen og kan beere CE-meerkatet.

Disse modeller er i overensstemmelse med fglgende direktiver og relaterede standarder:

de Hiermit wird bescheinigt, dass die in diesem Dokument aufgefiihrten Produkte mit den gesetzlichen Bestimmungen der Europaischen Gemeinschaft ibereinstimmen

und das CE- Zeichen tragen kénnen. Diese Modelle erfilllen die folgenden Richtlinien sowie weitere anzuwendende Normen.

es La presente certifica que los productos enumerados en este documento cumplen con los requerimientos de la Legislacion de la Comunidad Europea, y que pueden portar la marca CE.

et

el

Estos modelos cumplen con las siguientes Directrices y Estandares relacionados:

Kinnitame,et eespool nimetatud tooted vastavad Euroopa Uhenduse seadusandluse nduetele ja kannavad CE-margistust. Eespool nimetatud mudelid vastavad jargmistele
direktiividele ja seotud standardile:

Vakuutamme, etta tassa asiakirjassa luetellut tuotteet tayttavat Euroopan Unionin lainsaadannon asettamat vaatimukset ja voi saada CE-merkinnén.

Nama mallit tayttavat seuraavien direktiivien ja niita koskevien standardien vaatimukset:

Nous déclarons par la présente que les produits mentionnés dans le document sont conformes a la Iégislation de la Communauté européenne et peuvent porter le marquage CE.
Ces modeles sont conformes aux directives suivantes et aux normes connexes :

Me tnv TTapouoa dAAwaon TICTOTTOIEITAI OTI TA TTPOIGVTA TTOU AvaPEPOVTAI OTNV TTapouaa TTANPouv Tig aTraitioelg TG Eupwtraikrg Koivotikig NopoBeaiog kal uTropolv va gépouv
N ofjpavon CE. Ta povréAa autd cuppop@wvovTal PE TIG akdAouBeg Odnyieg Kal Ta oxeTIKG MpoTUTTa.

hu Ez annak tanisitasara szolgal, hogy e dokumentumban felsorolt termékek megfelelnek az Eurépai kbzosségi jog kovetelményeinek és viselheti a CE jelzést.

Ezek a modellek eleget tesznek a kdvetkez6 iranyelveknek és vonatkozé szabvanyoknak.

hr Ovo je potvrda da proizvodi koji su navedeni u ovom dokumentu odgovaraju zakonima europske zajednice i da nose CE oznaku.
Ovi modeli zadovoljavaju sljedecée direktive i odgovarajuce standarde.
it Si certifica che i prodotti elencati nel presente documento soddisfano i requisiti della legislazione della Comunita Europea e possono recare il marchio CE.
Questi modelli sono conformi alle seguenti norme e direttive:
It Siuo patvirtiname kad Siame dokumente paminéti produktai atitinka Europos Bendrijos [statymy reikalavimus ir jie gali bati pazyméti CE Zenklu.
Sie modeliai atitinka sekangias direktyvas ir standartus.
Iv Ar So tiek apstiprinats, ka $aja dokumenta uzskaititie izstradajumi atbilst Eiropas Kopienas Likuma prasibam un var tikt markéti ar emblému CE.
Sie modeli atbilsts sekojo$ajam Direktivam un attiecigajam Normam.
nl Hiermee wordt gecertificeerd dat de producten die in deze lijst staan opgesomd, voldoen aan de wettelijke voorschriften van de Europese Gemeenschap en mogen worden
voorzien van de CE markering. Deze modellen voldoen aan de volgende richtlijnen en bijbehorende normen:
no Dette sertifiserer at produktene som er nevnt i dette dokumentet oppfyller kravene som stilles av EU, og at de dermed kan CE-merkes.
Disse modellene tilfredsstiller falgende direktiver og relaterte standarder:
pl Niniejszym za$wiadcza sie, ze produkty wymienione w niniejszym dokumencie spetniajg wymogi Prawa Wspoélnoty Europejskiej i mogg nosi¢
oznakowanie CE. Modele te spetniajg wymogi nastepujacych dyrektyw i powigzanych norm.
pt O presente documento certifica que os produtos listados neste documento atendem aos requisitos das Leis da Comunidade Européia e podem levar a marca CE.
Esses modelos estao de acordo com as seguintes diretivas e padrdes relacionados.
ro Prin prezenta se atesta faptul ca produsele mentionate in acest document indeplinesc cerintele de Drept Comunitar European si pot
purta sigla C.E. Aceste modele sunt in conformitate cu urmatoarele directive si standarde asociate.
ru HaCTOHLuMM YO0CTOBEPAETCA, YTO NepevncrneHHble B 3TOM JOKyMEeHTe n3fenus CoOoTBeTCTBYOT TpeGOBaHMHM 3aKOHOB EBpOI‘IeﬁCKOI’O Cotosa n moryT 6bITb 0603HaYEHbI
3Hakom CE. O3Tun mMoaenu oTeeyaroT TpeGOBaHMHM cnefyrowmnx AMpPeKkTB U COOTBETCTBYHOLLMX CTaHAAPTOB.
sl To sluzi kot potrditev, da izdelki, ki so navedeni v tem dokumentu, ustrezajo zahtevam zakonodaje Evropske skupnosti in so lahko opremljeni z oznako CE.
Timodeli so v skladu z naslednjimi direktivami in povezanimi standardi.
sk Tymto vyhlasujeme, Ze vyrobky uvedené v tomto dokumente, spifiaju poziadavky zakonov ES a mdzu byt oznagené znagkou CE. Tieto modely vyhovuji
nasledujicim smerniciam prislu§nym normam.
sv Harmed forsakras att produkterna som finns listade i detta dokument uppfyller kraven i Europeiska gemenskapens lagstiftning och kan férses med CE-market.
Modellerna uppfyller féljande direktiv och tillhérande normer.
tr Bu belgede belirtilen trinlerin Avrupa Birligi Yasasi gereksinimlerini karsilayarak CE isareti tagiyabilmesini onaylamak icindir. Bu modeller asagidaki Direktif ve ilgili Standartlarla
uyumludur

Part No 501505 23 F100515D




D

—

W =
i

q
(( 00

f

BC26 HYDRO-DRIVE Owner’'s Manual

en Directive: 2006/42/EC hu Irényelv: 2006/42/EC pt Diretiva: 2006/42/EC
bg [upektua: 2006/42/EC el Odnyia: 2006/42/EC ru  [upektua: 2006/42/EC
cs  Smérnice €. 2006/42/EC hr  Direktiva: 2006/42/EC ro Directiva:  2006/42/EC
da  Direktiv: 2006/42/EF it Direttiva:  2006/42/EF sl Direktiva:  2006/42/EF
de Richtlinie:  2006/42/EG It Direktyva: 2006/42/EG sk Smernica: 2006/42/EG
es Directriz: 2006/42/EC Iv Direktiva: 2006/42/EC sv Direktiv: 2006/42/EC
et  Direktiiviga: 2006/42/EU nl  Richtlijn: 2006/42/EU tr  Direktif: 2006/42/EU
fi Direktiivi: 2006/42/EC no Direktiv: 2006/42/EC
fr  Directives: 2006/42/CE pl  Dyrektywy: 2006/42/CE
Model Guaranteed Sound Meastred Sound Power Sound Pr Level at Operator's Ear (1] Er Net P Hand/Arm Vibrati 2 M
enModel o Lore Lovel ound Pressure Level at Operator's Ear (1) ngine Net Power rmVibration (2) ass
bgMopen | TPTHONE0N | [ ormsaya | TR 38KE, romepero va oo ook Mooor Ha gesrarens BrSpauvs va pnasraura |
asya oneparopa () poKara (2)
Garantovana hiadina Zméfené hladina Hiadina akustického tlaku naméfend u ucha obsluhuiici Uiteény vykon Vibrace i
csModel | istického vikonu | akustickeho vykonu osoby (1) Vaha
V! V! Y motoru rukowpad (2)
Vibration
daModel | Garanteret stajniveau Méit stajniveau Lydtryksniveau ved brugerens gre (1) Maskine Netto kraft Vagt
af hénd/arm (2)
Garantierter Gemessener N N
deModell ) am Ohr der @ Motornettoleistung Vibrationen an Hand/Arm (2) | Masse
esModelo | Nivel gwantizado de Nivel medido de Nivel de presion actstica en el ofdo del operador (1) Potencia netadel motor Vibracionmano / brazo (2) | Masa
potencia actistica potencia actistica
et Mudel . Helirohu tase kasutaja korva juures (1 Masin puhas tostav Vokumine kasi / kasivars (2) | Massi
helivimsuse tase tase
fiMalli Taattu Mitattu paine taso kéytt&jan korvan tasolla (1) Moottorin nettoteho Kadervkasivarren tarina (2) Paino
Niveau sonore au niveau |
frModéle | Niveau de bruit garanti| Niveau de bruit mesuré Puissance nette du moteur V'h'm"’n'}za“b"wea:de @ | Masse
de'oreille de l'opérateur (1) meir/du bras (2)
. Eyyunuéw oTé6pn MeTpngeioa otaéun . - . . P . P .
e Moviého o o 1661 X ki T £0mg 0T auTi Tou e 1o (1) KaBapr 100 ki vifipa XeipoBpaxiovkidenon (2) | Maga
XTI KNG 1 OXT0S XU KNG 1OXT0S
i . N Hangnyomés szint Motor hasznos
huModel Garantalt Meért hangteljesitmeny Keézlkar vibrécio (2) Tomeg
hangteljesitmény szint szint i -
agépkezelo fiiénel (1) teljesitménye
Zajanenarazina | Razina zvuénog tlaka
hr Model lzmjerena razina snage Neto snaga motora Vibracije sake/ruke (2) Masa
2vka
snage zvuka na uhu rukovatelja (3
Livello acustico Livello di pressione acustica all'orecchio delloperatore
it Modello Saanito Livello acustico misurato Potenza netta motore Vibrazioni amanifbraccia (2) | Massa
e e Garso spaudimo
It Modelis Ga’am“‘:‘afs"'““m Pama‘“"l‘asls‘””ksm Varikiio bendras galingumas Rankenos vibracija (2) Maseé
Vel el Iygis jrangos naudotojui (1)
ki I Dzingj Rok: I
Garantatais skagas | Izméritais skanas jaudas Skanas spiediena imenis “ineia okaslpleca
Iv Modelis o . Masa
Jaudas fimenis rmenis pie operatora auss (1) neto jauda vibracija (2)
Gegarandeerd Gemeten Trilling
nl Model bij het oor van de gebruiker (1) Netto motorvermogen Mass
van hand/arm (2)
Lydtrykk-nivd Hand/
G tert
1o Modell ‘ d:a";;:vé Mt lydstyrkenivi Motorens netto krefter Masse
ydstyr ved operatarens gre (1) arm-vibrasjon (2)
Gwarantowany | ) Poziom cisnienia Drgania
pl Model poziommocy ’“‘E’Z;"y"’“ ommocy Moc netto silnika Masa
akustycznej ustyczney akustycznego w uchu operatora (1) reki/ramienia (2)
pt Modelo N"’i;z’;’;{:;‘jde N"’es‘:r: 22533“5 Niveis de pressao do som no owido do operador (1) Poténcia (til do motor Vibragéo naméo/braco (2) | Massa
Nivel de presiune acustica
1o Model Nivel dezgomot i) e sa0mot masurat P Putere neta motor Vibraie mana/brat (2) Masa
garantat Ia urechea operatoruli (1)
il 7RSS Ypoacis 260200 AGENEHA VikTencBHOCTb BHGpaLMA Ha
ruMonens |  yposers asycoson N Moneskan MoWHoCTs AsAraTens: e, Bec
osvemn 38yK0B0M MOUYHOCTH e wecre oneparopa (1) nanonmpykax (2)
Zajaméenaraven | Izmerjena raven zvoéne Raven zvocnegatlaka fzhodna
sl Model A 4 Tresljaji na rokah (2) Masa
2voéne moci moci
pri uSesu uporabnika (1) moé motorja
K Model Zarugena hiadina Namerana hladina | Hiadina akustického tlaku pasobiaceho na ucho obsluhy Sisty vykon Ruka/Rameno Masa
akustického vykonu | akustického vykonu motora Vibrécia (2)
Ljudtrycksniva
svModell Garanterad Uppmétt ljudeffektniva Motoreffekt netto Hand-/ armvibrationer (2) Massa
ljudeffektniva
vid operatorens 6ra (1)
Olgillen Ses Giicti
tr Model Ga'a';"' Ses Gliet Operatoriin Kulagindaki Ses Basing Seviyesi (1) Makine Net Giicit El/Kol Titresimi (2) Agiriik
eviyest Seviyesi
BC2600ICHEU 13 dB(A) 112 dB(A) 92 dB(A) 7.6 kW 3.3 m's2 U7kg
BC2600HH 13 dB(A) 12 dB(A) 92 dB(A) 76 kW 3.3 mis2 U7kg
BC2600HEBH 13 dB(A) 112 dB(A) 92 dB(A) 7.6 kW 3.3 ms2 152 kg
BC2600HHEU 13 dB(A) 12 dB(A) 92 dB(A) 76 kW 3B ms2 U7kg
BC2600HHFT 13 dB(A) 12 dB(A) 92 dB(A) 7.6 kW 3.3 m's2 B7kg
BC2600ICM 101dB(A) 100 dB(A) 80 dB(A) 7.8 kW 184 m/s2 UTkg
BC2600HM 1D1dB(A) 100 dB(A) 80 dB(A) 7.6 kW 184 m/s2 U7kg
BC2600HMF 01dB(A) 100 dB(A) 80 dB(A) 7.6 kW 184 m/s2 UTkg

(1) ISO 5395-1:2013 F7 (EN 4871:1996)

(2) ISO 5395-1:2013 G.8 (EN 12096:1997, D.1)

Part No 501505

24

F100515D




BC26 HYDRO-DRIVE Owner’'s Manual

en
bg
cs

de
es
et

fr

Manufacturing Place / Keeper of Documentation
Msicmo Ha npoussodcmeo | Apxueap

Misto vyroby / Drzitel dokumentace

Fremstillingssted / Indehaver af dokumentationen
Herstellungsort / Verantwortlicher fiir die Dokumentation
Lugar de manufactura / Guardian de documentacion
Valmistamiskoht / Dokumentatsiooni hoidja
Valmistuspaikka / Asiakirjojen haltija

Lieu de fabrication / Personne chargée de conserver la
documentation

Tomog KaTaoKeUng / YTeUBuvog Tipnong apxeiwv
TEKPNPIwoNg

Gyartas helye / A dokumentécio érzéje

Mjesto proizvodnje / Cuvar dokumentacije

Sede di produzione / Archiviatore di documentazione
Pagaminimo vieta / Dokumentacijos turétojas
Razosanas vieta / Dokumentacijas glabatajs
Productieplaats / Documentatiebeheerder
Produksjonssted / Dokumentasjonsholder

pl

pt
ro
ru
sl

sk
sv
tr

Miejsce produkcji / Osoba odpowiedzialna za
przechowywanie dokumentéw

Local de Fabrico / Responsavel pela Documentacéo
Loc de fabricatie / Pastrator documentatie

MecTo npoussoacTea / Bnageney gokymeHTaumm
Kraj izdelave / Hranitelj dokumentacije

Miesto vyroby / Dokumentacia majitela
Tillverkningsplats / Dokumentforvaring

Uretim Yeri / Dokiiman Sorumlusu

1803 S.W. Jefferson
Lees Summit, MO 64063-
0308 USA

Jeroen Engelen

Herten, NL

10/05/2015

Part No 501505

Schepersweg 4a 6049CV

2RI

Ted Melin
Engineering Manager

25

Part No. 501506
Revision: F100515A

F100515D




